
              

              

  

 

 

 

 

 

 

     

 

 

   

               

            

 

 

       

    

   

      

 

 

 

 

                  

   

                 

 

 

   

            

    

      

 

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 

Maharashtra, India - 422001. 

CHAPTER 1 

INTRODUCTION 

1. PURPOSE OF THE REPORT 

Every anthropogenic activity has its associated impacts on the environment. Consequently, there is a need 

to harmonize developmental activities with the environmental concerns. It is of prime importance to ensure 
[...]
area falls under the Forest Land. Hence, Forest NOC is not required. The land use of the project conforms to 

Land use Plan of Nashik Municipal Corporation. 

The location of project site on Land use Plan of Nashik Municipal Corporation is shown in Figure 2.2. 

FIGURE-2.2-LOCATION OF PROJECT ON LAND USE PLAN OF NASHIK MUNICIPAL 

CORPORTATION 



              

              

  

 

             

  
 

     

    

   

    

     

   

    

    

             

 

 

  
 

     

     

    

   

     

     

     

    

 

 

        

 

   

                 

                 

 

 

 

  

              

  

 

                

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 

Maharashtra, India - 422001. 

The details of land use of the project are given in Table 2.2(A). 

TABLE-2.2(A)-LAND-USE DETAILS 

S. No. Particular Area in sqm 

1. Ground Floor 13272.55 

2. First Floor 1549.68 

3. Second Floor 0 

4. Ext HT area 1698.55 

5. Total 16633.59 

6. FSI area 718.40 

Source: Approved Site Plan 

The details of the area statement of proposed project are given in Table 2.2(B). 

TABLE-2.2(B)-AREA STATEMENT 

S. No. Particular Area in sqm 

1. Total Plot Area XX 

2. Ground Floor 3404.22 

3. First Floor 277.15 

4. Extra HT area 1403.10 

5. Total Building area 5084.17 

6. Total Green Area 

Source: Approved Building Plan 

2.3 MAGNUM ICE CREAM / FD MANUFACTURING PROCESS 

Incoming RPM checks: 

Every consignment of Raw / Packing material get checked and verified at incoming stage and only quality 

cleared material is then issued to the production floor. There is set system of ensuring traceability and material 

storage condition as well. 

Batch Preparation 

Take process water in batch preparation tank. Add all Ingredients like Emulsifiers, stabilizers, sugar, Liquid 

Glucose, Skimmed milk powder, Veg oil / Milk fat, colour / Flavours one by one in the water and mix it 

properly. 

Transfer this mix through homogenizer and pasteurizer and store in mix storage tank at defined temperature. 



              

              

  

 

 

 

    

                  

 

 

 

 

                  

 

 

 

 

             

 

 

 

           

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 

Maharashtra, India - 422001. 

Quality sampling and analysis: 

Once the batch is made take out sample from MST and perform testing as per defined norms. Similarly, when 

the batch is packed in different formats and perform same testing. 

Packing: 

Filling of Pasteurized mix through freezer into different pack formats like Cone or Stick Cups, Tubs and Take 

Home, pack the units in CLD and then transfer to Palletizing section. 

Palletizing: 

The packed CLD’s get stacked over pallet ,stretch wrapped and gets transferred to Cold room. 

Dispatch: 

Dispatch of product to various locations through refrigerated vans as per demand. 



              

              

  

 

 

 

 

    

 

 

           

    

 

     

   

     

        

        

        

    

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 

Maharashtra, India - 422001. 

FIGURE-2.3-MAGNUM ICECREAM MANUFACTURING PROCESS 

2.4 RAW MATERIAL, MANPOWER & EQUIPMENT USED FOR MAGNUM ICE CREAM 

/ FD MANUFACTURING PROCESS 

S. No. Material Code Material Description 

1. 1000090269 MaxTreat-3100(L) 

2. 1000090457 Non- Ferric Alum 

3. 1000090891 SU 561 - 1 X 30 kg drum 

4. 1000090923 SU 319 - 1 X 25 kg drum 

5. 1000091000 SU 120 - 1 X 25 kg drum 

6. 1000091009 Zetag 4120 



              

              

  

 

 

    

     

    

     

     

        

     

   

      

    

    

     

    

    

    

   

      

       

     

    

     

         

 

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 

Maharashtra, India - 422001. 

7. 1000091435 MaxTreat 3006 

8. 1000091445 Caustic Soda Lye 

9. 1000091446 Calcium Chloride 

10. 1000091457 MaxTreat 3221 (35kg) 

11. 1000091459 MaxClean powder (kg) 

12. 1000091460 Alcosan - 2 X 5 Ltr Cld 

13. 1000091462 Sodium Hypochloride (60kg) 

14. 1000091469 Antifoam 

15. 1000091471 Economix powder 1.5 kg 

16. 1000091472 Zetag 8180 

17. 1000510871 Sulfamic acid 

18. 1000510872 NALCO 3DT 187 

19. 1000510873 NALCO N7348 

20. 1000510874 NALCO N2593 

21. 1000510875 NALCO N90001 

22. 1000511385 Ammonia 

23. 1000511460 Technomelt Supra 350 (Hotmelt) 

24. 1000513840 Softsafe VC 19 - 1 X 30 kg 

25. 1000521040 Divoflow 50 VC99 

26. 1000521041 Cipton VC11 

27. 1000522851 Ultra Antifoam 2X5kg 

28. 1000522852 Technomelt Supra 350 HT 26 kg / 

Technome 



              

              

  

 

       

 

   

 

              

 

 

             

 

            

 

              

 

             

 

             

             

 

 

           

            

   

  

   

 

       

         

       

 

 

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 

Maharashtra, India - 422001. 

Types of Machines used in the process 

➢ Big Drum: Freezer, cone filling machine, Laser coding, SAM , Tunnel, SAM, CT Pack EOL, 

Case erector, Case sealer, X-ray, Checkweigher, Outfeed spiral to cold room 

➢ Auto PP: Freezer, PP Filler, Laser coder, MD, Tunnel, Outfeed to Cold room. 

➢ Ria: Freezer, Mould table, Extractor,Choco kettle & Hoystat, HSW, Manual packing conveyor, 

case sealer, Metal Detector, Checkweigher.Outfeed to cold room. 

➢ Rollo: Freezer, Mould table, Extractor, Choco kettle & Hoystat, HSW, Manual packing conveyor, 

case sealer, Metal detector, Checkweigher, Outfeed to cold room. 

➢ Oro: Freezer, Filling table, Checkweigher, Tunnel, Oro EOL, Case sealer, Case erector, 

Checkweigher, Outfeed to cold room. 

➢ Trixy: Freezer, Filling table, laser coder, Trixy EOL, Case sealer, Metal detector, Outfeed to 

conveyor. 

➢ Magnum: Freezer, Extruder, tunnel, AHS, Choco kettle, Choco deep, HSW, GCS EOL, Case 

erector, Case sealer, Outfeed to cold room. 

➢ New Tub : Tub machine, Lidding machine, Laser coding, End of line 

➢ Old Tub : Tub machine, Lidding machine, Laser coding, End of line 

➢ Jar : Rinser machine, Filler machine, Capping machine, Laser coding ,Sleeving machine,Shrink 

machine,Taping machine,Robot 

➢ Shubham Lup : Shubham machine, L sealler machine, Taping machine 

➢ Mix Plant : Vacuum pan, pectin mixer, holding tank, pulper,CIP system 

➢ Utility Equipment: Chiller-02, AHU-4, Cooling tower -7, Old Vaccum pump-02 , New vaccum 

pump-01, Rinser hot water tanker -01,THE-1, MIX plant AhU-01, PHE 01, UV system 

2.4 FINAL PRODUCTS 

S. No. NAME OF THE FINAL PRODUCT QUANTITY 

1. Ice cream/ Frozen Dessert 6250 MT/A including magnum 

2. Ice cream/ Frozen Dessert Total capacity-

19440 ton 

9932 ton in 2023 



              

              

  

 

  
 

    

 

   

   
  

   

   

   

 

   

   

 

                  

  

  
 

    

     

     

     

 

             

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 

Maharashtra, India - 422001. 

Manpower Details 

Shift Manpower No. of Permanent 

Males 

Females Contractual Manpower 

521 6 341 
Ist Shift 187 

IInd Shift 157 

IIIrd Shift 142 

G Shift 23 

2.5 WATER REQUIREMENT 

2.4.1 Operation Phase 

Total Water consumption of the unit is 313 KL/Day out of which process water consumption is 45 KLD and 

Treated water consumption is 220 KLD. 

TABLE-2.4-WATER REQUIREMENTS 

S. No. Description Consumption KLD 

1. Total Water Consumption 313 

2. Process water consumption 45 

3. Treated water consumption 220 

The water balance diagram for the project is shown below in Figure 2.4 



              

              

  

 

     

              

 

 

              

              
 

 

 

 

    

 

     

        

        

  

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 

Maharashtra, India - 422001. 

2.4.3 Measures for water conservation 

The following measures will be taken to ensure effective water conservation at the project site. 

• Low Flow Fixtures, sensors in washbasins and urinals in non-potable water distribution 

system 

• Dual Plumbing i.e. use of STP/ ETP treated wastewater in Cooling Towers and landscaping 

• Rain Water Harvesting proposed at different locations within the campus to recharge groundwater. 

2.4.4 Wastewater Treatment & Disposal 

Commissioning & Operation Phase 

During operational Phase approximately 100 KLD wastewater will be generated from the project and 

treated in the MBBR based Sewage Treatment Plant of 350 KLD. Approx. 320 KLD of treated 

wastewater will be recovered from the STP/ ETP which will be used in landscaping and cooling towers 

to conserve freshwater. 



              

              

  

 

     
 

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 

Maharashtra, India - 422001. 

2.4.5 SEWAGE/ EFFLUENT TREATMENT PLANT 



              

              

  

 

  
 

       

    

    

    

    

    

    

    

 

    

        

         

   

       

   

    

   

    

        

    

  

  

     

   

     

  

    

                 

      

                  

   

 

             

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 

Maharashtra, India - 422001. 

TABLE-2.5(A)-INFLUENT/EFFLUENT PROPERTIES 

Parameter Inlet (ppm) Outlet (ppm) CPCB Limits 

BOD 295 10 <30 

COD 1030 29 <250 

Chloride 132 96 Not Specified 

Oil & Grease 1 <1 <10 

TDS 2810 1397 <2100 

Sulphate 28.5 7.21 Not Specified 

TSS 77 13 <100 

COMPONENTS OF THE PLANT 

The treatment scheme includes the following component unit: 

• DSM/ Bar Screen /FST trap within Equalization tank. 

• Equalization tank 

• Submersible type raw sewerage re-lifts pumps. 

• Anaerobic Digestor 

• Pre Settling Tank 

• Aeration tank 

• Secondary settling tank 

• Clarified Water & Filtered Water Storage Tanks 

• Filter/Softener feed pump 

• Decantor 

• Sludge Digestor 

• Tertiary Treatment Units (PSF/ACF/Softener) 

• Disinfection System 

• Treated Water Supply Pumps 

• Centrifuge 

2.5 RAIN WATER HARVESTING 

The stormwater can be harvested based on the surface runoff potential from the project site. Runoff collected 

from the rooftop area will be directed toward rainwater harvesting, while rainwater from paved areas and 

landscaped zones will also be collected. For the design of the rainwater harvesting pit, a peak hourly rainfall 

of 55 mm/hr has been considered. A mesh will be installed to prevent leaves, solid waste, and debris from 

entering the pit. The collected water will be utilized to replenish the ground aquifers. 

Total 04 no. of rain water harvesting pits are available in the project. 



              

              

  

 

 

 

 

       

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 

Maharashtra, India - 422001. 

FIGURE-2.8(A)-TYPICAL HORIZONTAL SECTION OF RAIN WATER HARVESTING PIT 



              

              

  

 

 

 

 

        

 

 

  

     

   

             

 

    

     

   

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 

Maharashtra, India - 422001. 

FIGURE-2.8(B)-TYPICAL VERTICAL SECTION OF RAIN WATER HARVESTING PIT 

2.7 GREENBELT 

Currently there are approx. 870 no of grown up trees at the site & 2270 saplings and are evergreen 

type species and fast growing and help in climate amelioration. 

The list of trees & shrubs for plantation is given in Table 2.8 

S. No. Shrubs/ Trees Number 

1. Grown Up trees 870 

2. Saplings 2270 



              

              

  

 

 

 

 

    

 

  

 

   

    

     

 

            

 

            

 

  

 

        

                

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 

Maharashtra, India - 422001. 

2.8 SOLID WASTE MANAGEMENT 

Commissioning Phase 

Solid waste will be generated both during the commissioning as well as during the operation phase. 

The solid waste generated during the commissioning phase will comprise of used bags, bricks, 

concrete, MS rods, tiles, wood etc. The following steps are proposed to be followed for the 

management solid waste: 

• Dedicated Storage yards have been developed for the storage of commissioning materials. 

The commissioning waste generated from the site is being disposed through recyclers. 

Operation Phase 

During the operation phase, waste will comprise domestic as well as horticulture waste. The solid 

waste generated from the project shall be mainly industrial waste and estimated quantity of the waste 



              

              

  

 

                  

 

   

 

         

      

     

      

      

     

      

     

      

 

 

       

              

             

  

          

 

     

   

 

 

         

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 

Maharashtra, India - 422001. 

shall be approx. xx kg per day. Following arrangements will be made at the site in accordance to Solid 

Wastes Management Rules, 2016. 

TABLE-2.9-SOLID WASTE GENERATION 

S. No. Type of Waste Source of Generation Quantity Disposal 

1. Paper/ Wood 

2. Plastics 

3. Food Waste 

4. Corrugated Boxes 

7. E-Waste 

8. Hazardous Waste 

9. Batteries 

10. Bio-Medical Waste 

2.8.1 Collection and Segregation of Solid Wastes 

• A collection system has been established for collection of waste in colored bins. 

• Dry recyclables and bio-degradable waste is converted into compost within the factory. 

• Adequate number of colored bins (Green and Blue & dark grey bins– separate for 

biodegradable, non-bio-degradable& inert waste) have been provided at the suitable locations 

within the factory. 

2.8.2 Treatment of Solid Wastes 

2.8.2.1 Bio-Degradable wastes 

• Bio-degradable wastes is being treated in organic waste convertor and compost is used as 

manure for plants. 

• Horticultural waste is composted and used for gardening 



              

              

  

 

   

 

                

      

               

          

               

     

  

                 

              

 

   

 

            

 

  

 

  

 

        

 

               

   

 

       

       

           

 

              

 

Project Name: Proposed Establishment of “Magnum” Ice Cream Plant in the Existing HUL Factory 

Project Address: M/S Hindustan Unilever Ltd. is located at A-8/9, MIDC, Malegaon, Sinnar, Nashik, 